FRONTRUNNER..
AIR-COOLED MODELS

For Serial Nos.
720,000 & Higher
Part No. 4500-219 Rev. A

Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)

Download from Www.Somanuals.com. All Manuals Search And Download.



READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Auxiliary Hydraulic Group ........cccooeviiiiiiiiiieeieeeeee e, 17
DECAIS ... 23
Electrical Diagram 23HP & 27HP ............cooviiiiiiiiiinn 19
Electrical Diagram 3THP ..., 20
Electrical Logic Schematic 23HP & 27HP......................... 21
Electrical Logic Schematic 31THP ...........cccooooiiii, 22
Electrical Group ........c.uoevvniiiiiieeeeeeeeeeeee e, 18
Engine Group 23HP & 27HP ..., 13
Engine Group 3THP.......oooi 14
FUEI GroUP..... e 12
Hydraulic Group..........cooeviiiieiie e 15-16
Main Frame Group.........coeeveuieeeiiiie e e e 3-6
Motion Control Group .......cccuuveiieiiiieeeeeeeeeee e, 11
Park Brake Group..........cooeviiiiiiiiiiieee e 10
PTO Drive GrOUP ... ccvneiieeeieeeeee e 9
Rear Frame Group 23HP.........coooiiiiiiiii e 7
Rear Frame Group 27HP & 31HP ... 8
2

Download from Www.Somanuals.com. All Manuals Search And Download.



MAIN FRAME GROUP

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-323142 Nut, Push 1/2.....cooo 2 29 | 3296-7 Nut, Nyloc 7/16-20.......cceeeeeeeiiiiieeene 2
2 109-2365 BUMPET ... 4 30 | 109-0768 Skirt, Rubber........................ 1
3 109-3339 Asm, Wheel & Tire (23HP)..........cc........ 2 31 | 109-3547 Asm, Front Console W/Decal ................ 1

1-633008 Tire, 23x10.5-12 4 Ply ..o 2 32 | 109-2008 Cushion, Seat Bottom/W Switch............ 1

109-3338 WheWel.........coooii 2 33 | 109-2009 Grp, Seat TracK ......cccccevevevevceceerenennnn. 1
4 1-633859 Frame, Seat.......ccccccvvvvvvviiiiiiiiiiiiiiieieee, 1 34@ | 109-2005 Asm, Seat W/Decal ...........cccovvvveveverenen. 1
5 1-803035 Rivet 3/16 X 1/4 ....oeeeeiiiiiieee 9 35 | 109-2360 Decal, Top Console.........cccceeveiiiieeenenne 1
6 | 98-5975 Washer, Spring Disc 3/8 ........ccccceeeeennn. 8 36 | 3256-14 Washer, #10 Std........cooveeiiiiiiiiieeeiees 9
7 103-0291 Cushion, Armrest LH............c.ccooee. 1 37 | 3296-39 Nut, Nyloc 3/8-16......ccccueieeieiiiiiieeee 4
8 103-0292 Cushion, Armrest RH...........cccccvvvinnnnnn. 1 38 | 109-3637 Decal, Service Aid ..........cccccvvvvverninnnnnnn. 1
9 103-2882 Decal, Exmark Logo.........cccceeeeiiiiiiiennn. 39 | 110-0883 Kit, Seatbelt.........cccccourminiiii, 1
10 | 103-3520 Seat, Back ................. 40 | 242-50 Nut, Lug 1/2-20.....cooiiiiiiiiieiieeeeeee 8

110 | 103-4553 Asm, ROPS Fold Pin 41 | 283-69 Pin, Clevis 1/2 X3 1/2 ... 2
12 | 1-543401 Spacer, Seat TracK ........cccceeeeeeiiiineennn. 2 42 | 322-5 Screw, HH 5/16-18 x 1...........................
13 | 103-8383 Screw, HWH 1/4-20 x 3/4 Taptite........... 11 43 | 322-7 Screw, HH 5/16-18 x 1 1/2...

14 | 103-5161 Link, Seat Stop ......ccoeeeiiiiiiiiieieiieee. 2 44 | 323-6 Screw, HH 3/8-16 X 1o

154 | 103-6761 Asm, Seat Frame..........cccccovviininnnnn. 1 45 | 323-8 Screw, HH 3/8-16 x 1 1/2....coveiiiee. 8
16 | 103-6765-03 Latch, Seat .......cccoeevviiiiieieiiiiiieeeeeee 1 46 | 323-9 Screw, HH 3/8-16 x 1 3/4......ooveiinneeenn. 2
17 | 32128-33 Nut, Whizlock 1/4-20.........ccccceeeiiiinnnnn. 2 47 | 3212-4 Screw, HH 7/16-20 x 1....................... 2
18 | 9264964 Bolt, HWH 5/16-18 x 3/4 Tap ................. 4 48 | 3296-29 Nut, Nyloc 5/16-18......cceeieieieiiieeeeee 4
19 | 32128-20 Nut, Whizlock 5/16-18.........ccccceeiiinieenn. 16 49 | 3256-3 Washer, 5/16 Std........ccccoeeiiiiiiieeeninas 6
20 | 3296-73 Nut, Nyloc 1/4-20 .......cooiiiiiiieeiieeen. 2 50 | 3256-4 Washer, 3/8 Std........ceevviiiiiiieies 1
21 | 103-8316 SPHNG e 1 51 | 3290-357 Nut, Whizlock 3/8-16 .........cccoeecuvieenenee 8
22 | 103-8826 Link, Lower Seat Stop.......ccccceeeviiiiieenn. 2 52 | 109-3479 Asm, Wheel & Tire (LH) (27 & 31HP) .... 1
23 | 103-6761 Plate, Seat Mount ..........ccccooiiiininen. 1 109-3156 WhEEl ..o 1
24 | 1-633080 BUShiNG....ccooiiiiiiiiie 2 103-6771 Tire, 24x12-12 4 Ply....ooeieiiiieeeeee 1

25¢ | 109-2817 Kit, ROPS ... 1 53 | 109-3478 Asm, Wheel & Tire (RH) (27 & 31HP).... 1
26 | 107-2102 Decals, Warning ..........ccccceeeeeeennieneenenn. 1 109-3156 WhEEl ..o 1
27 | 107-3155 Cotter, Hair Pin Double Loop ... .2 103-6771
28 | 109-3633-03 Spacer, Seat Mount ........cccccooiiiiinnnnne. 2

Exmark black touch up spray paint — Gloss black

B Includes ROPS fold pin plus hairpin, item #27.

¢ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #15 and seat belt assembly item #39.

® Includes armrests and seat back decal. Does not include seat belt or tracks.

+ Does not include item #19 or #48.
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MAIN FRAME GROUP
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MAIN FRAME GROUP (cont.)

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-513747 Decal, Battery ......cc.ccooveeiiiiniiiee 1 32 | 109-1256-03 Arm, PivOt......cccoooeiiiiiniiiieiceeeee 2
2 | 1-523157 WaSher ......cccooiiiiiiieicee e 4 33 | 109-1257-03 Hook, HOOd........cccoevieiiiiiiiiiiceeeee 2
3 | 1-643189 Keeper, Rubber Latch..............c.o.cccee. 2 34 | 109-2114 Decal, Frontrunner...........ccccooevieeenennn. 1
4 | 1-643339 Belt Routing, Decal ..........cccooeveniennenne 1 35 | 109-2857 Asm, HOO........oviiiiiiiiciececc e 1
5 | 1-806003 Hairpin, Cotter.........ccccovviiiniiiiiiiice, 2 36 | 109-2777 Asm, Hood Support W/Decals .............. 1
6 | 1-806005 Hairpin, Cotter.........oooiiiiiiiiieeee, 1 109-6070 Asm, Hood Support W/Decals 1
7 1808285  Pin, Clevis 3/8 X 1 1/8 .ccooovrrvvvveer. 2 (27 & 31HP)

8 | 5-0652 SPACET ...t 4 37 | 109-2004 Roller, Lock Lever..........ccccooceeeiiniennnen. 2
9 | 93-2699 PN e 2 38 | 32128-20 Nut, Whizlock 5/16-18 .........cccovvvenuenen.
10 | 98-4361 Decal, Warning ........cccccoecveernieeencneennine 2 39 | 109-2355 Decal, Spring Loaded ....

11 | 98-5954 Decal, Danger.........cccccoevcuiiiiiiicincieeens 1 40 | 109-2356 Decal, Motion Control ............ccccceeeennee.
12 | 100-1663 PiN e 2 41 | 109-2357 Decal, Motion Cntl/Park Brake............... 1
13 | 103-1166 Tube, Pump Link Spacer ... .2 42 | 109-2396 Decal, Pump Drive Release

14 | 32151-36 Ring, Retaining ........cccccoooiiniiiiiiiies 4 43 | 302-19 Zerk, 1/4-28 Str....ccoevcieiiiiiciieeeeee
15 | 103-3270 Decal, 3750 RpM .....oovveiiiiiiiiiiceiecee 1 44 | 322-3 Screw, HH 5/16-18 X 3/4.......ccccovvrnennee. 4
16 | 103-5881 Decal, Guard............ 2 45 | 322-4 Screw, HH 5/16-18 X 7/8........cccocvevunennee. 8
17 | 103-7218 Decal, Pump Fan Warning..................... 1 46 | 323-11 Screw, HH 3/8-16 x 2 1/4......ccoovvrnnnee 2
18 | 109-6069 Asm, Frame W/Decals.............cceeeneee. 1 47 | 323-8 Screw, HH 3/8-16 x 1 1/2......ccccovernnnen. 2
19 | 103-9727 Latch, Hitch........cccoiiiiis 2 48 | 325-18 Screw, HH 1/2-13 x4 1/2....cccceriernnen. 2

20 | 107-2112 Decal, Danger.........cccccoevuiiiniieceniiiees 1 49 | 32120-47 Ring, Retaining ........ccccooceiiiiiiiiiiee. 4
21 | 107-8042 Bumper, RUbber............ccoooeieniieienee. 2 50 | 3256-23 Washer, 5/16 SAE ..........ccccovvieriiiineene. 20
22 | 109-0075 Asm, HitCh ......cooiiiii 1 51 | 3256-24 Washer, 3/8 SAE .........ccccoviviiiiieee 4
23 | 109-0080-03 WiId, Hitch .......coooveiiiieieiieeiceeeee 1 52 | 3256-26 Washer, 1/2 SAE ..o
24 | 109-0325 Pin, Full Fold.......cocooiiiiiieeee 1 53 | 3256-27 Washer, 5/8 SAE....

25 | 109-0411 SPING et 2 54 | 3269-24 RIVEE ...
26 | 109-0435 BuUshing......c.ooiiiiiiiiiiiii e 4 55 | 3296-23 Nut, Nyloc 1/2-13 ..o,
27 | 109-0450 Asm, SPring ......covviiiiiiiieeeec e 2 56 | 3296-29 Nut, Nyloc 5/16-18...

28 | 109-2772 Asm, Floorpan W/Decal............c.ccu.... 1 57 | 3296-39 Nut, Nyloc 3/8-16.......cccccviiiiieiiieee.
29 | 109-2773 Asm, Spring Bellcrank W/Decal (RH)..... 1 58 | 32120-19 E-RiNG .oooiiiiiiee e 2
30 | 109-2774 Asm, Spring Bellcrank W/Decal (LH).....1 59 | 109-2114 Decal, FrontRunner .........cccoccceeiiniennnee. 1
31 | 109-0634 WId, Spring Anchor...........ccccceeiiinnn.. 4

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — Gloss black
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MAIN FRAME GROUP (cont.)
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REAR FRAME GROUP 23HP

14
2 @ —% ORIENT

31
WASHERS

@5 | ASSHOWN

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-513746 Decal, Muffler.........ccccooiieiiiiiiiiiiee 2 18 | 103-9789-03 Guard, HOSE .......ccocvvieeiiiieeiiieeiiee e 1
2 | 1-543508 Cup, Bearing Tapered Roller.................. 2 19 | 103-9868-03 WiId, Caster Fork .........cccccevviiiininiennnnn. 1
3 | 1-543509 Cone, Bearing Tapered Roller................ 2 20 | 105-7699 Strip, Seal......cooviiiiiiei 2
4 1-543511 Seal, Grease.......cccccuveveuereeeneneeninnnnnnnnns 1 21 | 109-2769 Kit, Rear Guard.............ccccocuuvurmrnrninnnnnnns 1
5 1-633508 Washer, Spring DiSC .......ccccovviiiiieneeenn. 3 22 | 109-0414-03 Cover, Muffler..................ccccee. 1
6 | 1-633585 Bearing, Cone Tapered Roller................ 2 23 | 322-3 Screw, HH 5/16-18 x 3/4 .......cooevinneeenn. 5
7 | 1-643188 LatCh....ooeec 2 24 | 323-6 Screw, HH 3/8-16 X 1.....cccceevviiieiiiies 4
8 | 1-811010 PlUG . 1 25 | 325-39 Screw, HH 1/2-13x9 1/2....ccccovieiine 1
9 | 103-0063 Seal, Double Lip.......ccooeeiiieniiiieee 2 26 | 325-5 Screw, HH 1/2-13 x 1 1/4....ccocoveeie 6
10 | 103-2768 Guard, Seal.......cccceeeviiiiiiiieeie e 2 27 | 3256-23 Washer, 5/16 SAE ..........cccoeeviiveen. 5
11 | 103-3051 Spacer, Nut........ccccooeiiiiiiiieieec 28 | 3256-4 Washer, 3/8 Std........ccooeevviiiiiiiee
12 | 103-3799 Asm, Caster Wheel.. 29 | 3290-357 Nut, Whizlock 3/8-16
13 | 923786 RIVEL . 30 | 3296-23 Nut, Nyloc 1/2-13 ...
14 | 103-4882 Cap, Grease .......ccceeueeeeeeieeeiiieeeiieaenne 1 31 | 3296-51 Nut, Nyloc 3/4-10.......cooviiiiiiieiiieee. 1
15 | 103-5156 Axle, Caster ... 32 | 32128-20 Nut, Whizlock 5/16-18 ...

16 | 103-6704 Asm, Single Tailwheel 33 | 32128-49 Nut, Whizlock 1/2-13 ...
17 | 103-6748-03 WId, Rear Caster Hub............................ 1

Exmark black touch up spray paint — Gloss black
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REAR FRAME GROUP 27HP & 31HP

¢ ORIENT
WASHERS
| ASSHOWN

.

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-513746 Decal, MUffler.........ccooeiiieiiniieiiiiees 2 22 | 103-9868-03 WId, Caster FOrk ........ccceevvieriniieieninnnne 2
2 1-543508 Cup, Bearing Tapered Roller.... .4 23 | 103-9974 Washer.......ouveveeeenn.

3 | 1-543509 Cone, Bearing Tapered Roller................ 4 24 | 105-7699 Strip, Seal

4 | 1-543511 Seal, Grease........ccceevuveeeniieeiiieeesieenn 2 25 | 109-2769 Asm, Rear Guard W/Decals (27 HP) ..... 1
5 | 1-633508 Washer, Spring DiSC..........cccceeviieeeninen. 6 109-6071 Asm, Rear Guard W/Decals (31 HP) ..... 1
6 | 1-633585 Bearing, Cone Tapered Roller................ 4 26 | 109-0414-03 Cover, Muffler (27 HP).......cccoovcvveinnnne 1
7 | 1-643188 LatCh...oeeeiie 2 109-5580-03 Cover, Muffler (31 HP).......cooviiieiiiiens 1
8 | 1-811010 PlUG o 2 27 | 302-19 Zerk, 1/4-28 Str....ccceeviiiiiiiieiee e 1
9 | 103-0063 Seal, Double Lip.....cccccoveiniieiiiiceiiien 4 28 | 322-3 Screw, HH 5/16-18 x 3/4........ccceeviieenns 5
10 | 103-2768 Guard, Seal.......cccceeviiieiiiiiiiieeee 4 29 | 323-6 Screw, HH 3/8-16 X 1.....cccvvvviiieiiiieas 4
11 | 103-3051  Spacer, Nut......ccoccoeeeiiiiiiiiieieieceeee 30 | 325-39 Screw, HH 1/2-13 x9 1/2....ccoiviiiiins 2
12 | 923786 31 | 325-5 Screw, HH 1/2-13 x 1 1/4. RN ¢
13 | 103-3799 Asm, Caster Wheel 32 | 327-24 Screw, HH 5/8-11 x5 3/4......ccccevvinennn 1
14 | 103-4882 Cap, Grease .......cccceeeeeecvveeeeee e 2 33 | 3256-23 Washer, 5/16 SAE .........cccoovvveeeeiiieen. 5
15 | 103-5156 Axle, Caster.......coieviiiiieiiece 2 34 | 3256-4 Washer, 3/8 Std........cccoeeiviiiiiieie 2
16 | 103-6825 Bearing, Sleeve...........ccooieiiiiiiiniiens 2 35 | 3290-357 Nut, Whizlock 3/8-16 ..........ccoceevivieannnen. 4
17 | 103-7957-03 WId, Dual Caster Tube............ccceeevuneenne 1 36 | 3296-23 Nut, Nyloc 1/2-13 ..o 2
18 | 103-8347 Asm, Dual Rear Wheels................cc..... 1 37 | 3296-51 Nut, Nyloc 3/4-10.......cooviiiiiiiiiiiee, 2
19 | 103-9045-03 WId, Rear Frame Dual Wheel................. 1 38 | 3296-53 Nut, Nyloc 5/8-11......ooiiiiiiiieiiiee, 1
20 | 103-9051 Bearing, Thrust ........ccccooeeiiiieiiiiicene 2 39 | 32128-20 Nut, Whizlock 5/16-18 .........cccceecvveennen. 5
21 | 103-9789-03 Guard, HOSE ......ccceviiiiiiiiiiiiiiiiiiieiiienn, 1 40 | 32128-49 Nut, Whizlock 1/2-13 ..., 6

Exmark black touch up spray paint — Gloss black
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PTO DRIVE GROUP

20

INSTALL OPEN END
OF SEAL OUTWARD

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-413088 SPACET ... 1 18 | 103-8073 Asm, Linedrive Idler...........cccccevvvevenene. 1
2A | 1-803050 Setscrew, 5/16-18 X 3/4 .......ocoeervcnieies 2 19 | 103-8366-03 Guard, Linedrive ...........ccccevveeiiciniennnnn. 1
3 | 1-807525 Bolt, Carriage 3/8-16 x2 3/4 .................. 1 20 | 109-7588 Belts, Matched Pair ..........c.ccoeeceeeeenee 1
4 | 5-1336 Key, Machine 1/4 x 1/4 X 2........cccccccn. 1 21 | 106-7159 O-RiNG ..o 2
5 92-8799 Bearing, Flanged............cccocceiiiienen. 2 22 | 109-0431-03 Arm, Idler...........ccccooeiiiiiiiiiiii
6 | 98-5975 Washer, Spring Disc 3/8 .... ....B 23 | 251-347 Bearing, Ball Deep Groove ..
7 | 103-2916 Guard, TOP.....ooiiieeiiieeeiiee e 2 24 | 302-40 Zerk, 90° 1/4-28.......oooveeeeeiieeiaeee
8 103-3330 Spring, Extension...........ccccccoiiii. 1 25 | 323-10 Screw, HH 3/8-16 X 2. 1
9 103-3504 Bearing, Spherical..........cccccccoeeviiiieen.. 2 26 | 323-16 Screw, HH 3/8-16 X4 ..o 1
10 | 103-3506 Seal, Single Lip....ccoocoveiiiiiiiiiiiiceee 27 | 323-6 Screw, HH 3/8-16 X 1o
11 | 32151-13 Ring, Retaining ..... 28 | 323-7 Screw, HH 3/8-16 x 1 1/4
12 | 103-6409 Asm, Pump Idler 29 | 323-8 Screw, HH 3/8-16 x 1 1/2
13 | 103-6779-03 Shaft, Lin€ ....coeeveiiiiiiiiiiiiieceecee 1 30 | 323-9 Screw, HH 3/8-16 x 1 3/4......coeerinieeenn. 4
14 | 103-6813 Pulley, Idler........cccooiviiiiiiiiiiiee 1 31 | 3218-3 Nut, Jam 3/8-16........coeiieiiiieiiiieeeeee 1
15 | 103-6814 Sheave ........ccocevviiiiiiiice 1 32 | 3256-4 Washer, 3/8 Std.......cceevviiiiiieies 1
16 | 103-6836 SPACET ... 1 33 | 3290-357 Nut, Whizlock 3/8-16 ........ccccceeviiieenenne 15
17 | 103-8012 Spacer, Spring........cccoceeeiiiiiiiie 1 34 | 32120-10 Ring, Retaining ..........cccoooiiiiiiiiin. 2

Exmark black touch up spray paint — Gloss black
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrew, item #2.
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PARK BRAKE GROUP

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-633102 Bearing, Flanged...........ccccoeveiiiiinienenn. 2 15 | 1-513140 Bearing.....cccooeieiiiiiii 2
2 | 3234 Screw, HH 3/8-16 X 3/4 .....ccevovieviirins 4 16 | 103-0608 Balljoint......cooceiiiirce 1
3 | 3290-357 17 | 103-4399 Rod, Linkage Brake ...........c.cccocvveieennnnne 1
4 | 109-0262 18 | 3219-3 Nut, Hex 3/8-24...........

5 | 3256-4 19 | 3256-24 Washer, 3/8 SAE

6 | 1-633630 20 | 3272-10 Pin, Cotter 1/8 X 3/4 .......cccvvvviriiieenne 1
7 | 322-9 Screw, HH 5/16-18 x 1 3/4 ........cccevvnenne 2 21 | 323-7 Screw, HH 3/8-16 x 1 1/4......ccccovennnne 1
8 | 3296-29 Nut, Nyloc 5/16-18 ........coooviiiiiiieee 4 22 | 32120-47 Ring, Retaining .........cccoeveeniiiiiciecne
9 | 322-6 Screw, HH 5/16-18 x 1 1/4 .... 2 23 | 1-633268 Grip, Brake Lever....

10 | 103-0126 Bushing.......cooviiciiiiic 2 24 | 103-4388 SPriNG e
11 | 3256-3 Washer, 5/16 Std..........cccovveiiieiiinneens 2 25 | 109-0130 Link, Brake ........cccocveiiiniiiiiienecece 2
12 | 109-0132 Asm, Brake Linkage............cccccouvveveennnne 2 26 | 109-0131 Clevis, Brake ........ccccceeeiiieiiniiieiiiiees 2
13 | 103-8625-03 WId, Brake Cross Shaft ...........ccccecueeeene 1 27 | 109-1192 Asm, Brake Lever W/Grip & Bearings.... 1
14 | 3296-59 Nut, Nyloc 3/8-16 Thin ........cccceevvennennne. 2 28 | 323-39 Screw, HH 3/8-16 X 5.....coovviiiiiicinee, 2

Exmark black touch up spray paint — Gloss black
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MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303105 Yoke, Adjustable...........cccocoveiiiiiiinniens 2 23 | 3296-29 Nut, Nyloc 5/16-18.........ooceviiieiiiiieee 4
2 1-323245 Spring, COmMPression ...........ccocceeeerciveenn. 2 24 | 32128-20 Nut, Whizlock 5/16-18 ...........cccovvvveeenne 8
3 | 1-403180 Screw, HH 5/16-18 X 1 1/4 Sp................ 4 25 | 106-5335 Washer, Wave..........cccocovereeieeniieieene 6
4 | 1-543017 Balljoint........cccoveenne 26 | 109-0558-03 WId, Pump Ctrl (RH) (23HP).................. 1
5 | 1-603735 Bushing, Flanged 103-8286-03 WId, Pump Ctrl (RH) (27HP) ................. 1
6 | 1-603737 Bolt, Neutral Return ...........ccceeeiennennn. 2 27 | 109-0559-03 WId, Pump Ctrl (LH) (23HP) .................. 1
7 | 1-603807 SPriNG vt 2 103-8285-03 WId, Pump Ctrl (LH) (27HP) .........c.c....... 1
8 | 1-633102 Bearing, Flanged...........cccooeveiiiiiininnnnn. 4 28 | 109-1198 Link, Tracking Rod (23HP)..................... 2
9 | 1-633152 Balljoint, (LH) ..ocvveviieiieeeeceeeeee 2 103-8300 Link, Tracking Rod (27HP).........ccceeneee. 2

10A | 1-803022 Setscrew, 5/16-18 X 5/8.......cccccceeevineenne 2 29 | 109-2339 Damper, Motion Control......................... 2
11 | 1-804524 Nut, Hex 5/16-24 (LH) ......cccooverivienene. 4 30 | 322-12 Screw, HH 5/16-18 X 2 1/2
12 | 1-808280 Pin, Clevis 5/16 X 1 31 | 322-6 Screw, HH 5/16-18 X 1 1/4
13 | 98-5975 Washer, Spring Disc 3/8 32 | 3234 Screw, HH 3/8-16 X 3/4 ........ccoervvrnenne.
14 | 103-1361 SPACET ..ot 2 33 | 323-6 Screw, HH 3/8-16 X 1 ....cocoviviiieee 4
15 | 103-3457 Asm, Handle W/Grip (LH) .....cccoevcviennen. 1 34 | 3217-6 Nut, Hex 5/16-18.......ccccevvviiiiriicieeene 4
16 | 103-3458 Asm, Handle W/Grip (RH).......ccccccveeenn. 1 35 | 3219-2 Nut, Hex 5/16-24........cccooovevieiiicieenee
17 | 103-3456 Grip, Control Lever.......... 36 | 3220-2 Nut, Jam 5/16-24.....

18 | 109-3623 WId, Lever Control (LH) 37 | 3256-2 Washer, 1/4 Std........ccooeeiviiiniieiee
19 | 109-3622 WiId, Lever Control (RH).........cccveecveeeen. 1 38 | 3272-5 Pin, Cotter 3/32 X 1/2 ....ccovvriiiiiiiee 2
20 | 103-8262 Tab, Motion Cntrl ........c.ceeviiiiieiiiiiens 2 39 | 109-2583 Asm, Tracking Rod (23HP).........ccccoe... 2
21 | 109-3618 Wid, Control Shaft...........cccceveiiiiinniens 2 109-2582 Asm, Tracking Rod (27HP).........cccccue... 2
22 | 3290-357 Nut, Whizlock 3/8-16........ccccccviiiennennn. 8

Exmark black touch up spray paint — Gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screw, item #10 & screw, item #32 going into control shaft
weldment item #21.
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FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp, Fuel Line..........ccccvvveveeeeiiiinen. 4 15 | 109-0303 Hose, Fuel Line 7" ... 2
2 | 1-303334 Washer, Spring Disc 5/16 ............ccc...... 2 16 | 109-0346 Cap, Fuel (Gas).....cccccveeviieeiiiiieiieees 1
3 | 1-323385 Knob, 3 Prong.......cccccvviiiviecciiiiiieeene. 1 17 | 109-4714 CONSOIE ..o 1
4 | 109-7416 Control, Choke e 18 | 3296-2 Nut, Nyloc #10-24 ......ccoooviiiiiiieeeee 4

54 | Kohler Part No. 2405010 Fuel Filter.................. 1 19 | 3296-47 Nut, Nyloc 5/16-18 Thin...........ccccceeneene 6

Briggs Part No. 695327 Fuel Filter.................... 1 20 | 109-1202 Hook, Fender..........ccoooiiiieiiiiiee 1
6 | 1-603770 Valve, Fuel........ccccooiiiiiiiee 1 21 | 109-1213 Gauge, Fuel......ccccooiiiiiiiieeee 1

70 | 1-633023 Stud, Fuel Tank .......ccccovevviiveeriieiee. 4 22 | 109-1226 Asm, Fender........cccoovevieneiieeneeee 1
8 1-633349 Spring, COmMPression ...........ccocceeeereneenn. 4 23 | 109-3627 Asm, Fuel Tank .......cccccvvveveveviiiiiiiiinenenn. 1
9 | 1-805005 Washer, Lock 5/16 Heavy...................... 2 24 | 109-2572 Bracket, Fender..........ccovveiiiiiinee 1
10 | 1-807513 Bolt, Carriage #10-24 X 1/2 ..........cco...... 4 25 | 109-2652 Bolt, Fender.........cccooviiiiiiiciceee 1
11 | 95-8972 Grommet.......cccoeceerieeniiece e 1 264 | 109-2661 Screw, PPH #10-24 X 1/2......c.ccccvevnennee. 4

12A | 103-2605 Fitting, Fuel Bulkhead W/Strainer .......... 1 27 | 322-3 Screw, HH 5/16-18 X 3/4........ccceeviieennn 4

103-2784 O-RiNG .oooiiieiiecieeeeeeee 1 28 | 109-2358 Decal, Ignition..........ccccevvveeinieniiieee 1
13 | 109-7413 Decal, Console ........ccccevviveiiiiiieiiieees 1 29 | 3256-23 Washer, 5/16 SAE .......coooiiiiiiiiiiiieens 11
14 | 109-7415 Control, Throttle .......cccoeiiiiiiiiiiiiiiiies 2

Exmark black touch up spray paint — Gloss black
B Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads, item #7 going into the tank.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting, item #11.
+ Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).

€ Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.
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ENGINE GROUP 23HP & 27HP

27 HP ONLY

i

16
TORQUE TO
115-135IN-LBS +

Item | Part No. Description Qty Item | Part No. Description Qty.
1 | 1-603610 Washer, Spring Disc 7/16 17 | 109-1830-03 Bracket, Air Cleaner (27HP) .................. 1
2 | 1-633179 SPaACEr ..o 18 | 3214 Screw, HH 1/4-20 X 3/4.......cccvevienne 1
3 | 1-653291 Gasket, Exhaust Manifold 19 | 322-3 Screw, HH 5/16-18 x 3/4 (27HP)............ 2

4A | 1-803050 Setscrew, 5/16-18 X 3/4 .......ccccooveveennne. 2 20A | 322-5 Screw, HH 5/16-18 X 1....ccoevvieiieienee 3
5 | 1-805005 Washer, Lock 5/16 Heavy............c......... 4 21A| 323-10 Screw, HH 3/8-16 X 2......ccoevvieeieeee. 4
6 | 13-2840 Key, Machine 1/4 x 1/4 x 1 1/4 ............... 1 22 | 323-6 Screw, HH 3/8-16 X 1.....cocoviiiiieee 1
7 | 52-4780 Rod, Belt......ccooiieiiiiiieeeeee 1 23 | 324-2 Screw, HH 7/16-14 X 3/4 .......ccccoovvvnennne. 2

8+ | 109-1012 Plug, Oil Drain.........cccoeeeieeeneeicenene 1 24A| 32125 Screw, HH 7/16-20 x 1 1/4 .....ccovvnnnne. 1
9 | 98-5975 Washer, Spring Disc 3/8 .........cccccceeeen. 5 25 | 3253-6 Washer, Lock 7/16.......c.cccooeeieeniienene 2
10 | 103-0152 Keeper, Clutch ........cccoceeiiiiiiiicce 1 26 | 3256-4 Washer, 3/8 Std........ccceooeviiiiiiiiiiee 1
11 | 103-3535 Kit, Cable Heat Shield.............c.ccccueenee. 1 27 | 3290-357 Nut, Whizlock 3/8-16 ........ccceevvveieennnnne 4
12 | 109-6627 Kit, CIUtCh ..o 1 28 | 32128-20 Nut, Whizlock 5/16-18 (27HP) ............... 2
13 | 103-6774 Sheave .....ccceeiiiiiiieee e 1 29 | 32128-33 Nut, Whizlock 1/4-20 .......ccccevveneennnnne 1

144 | 103-7480 Kit, MUFFler .......oooeeiii 1 30 | 33014-00 Nut, Hex M8-1.25........ccoveiiiieiee 4
15 | 103-8813 Hub, Adapter.........cccoooeeiiiiiiecee 31 | 103-3535 Kit, Cable Heat Shield...........ccccccooeennn. 1
16 | 109-2987 Asm, Hose Oil Drain W/Plug

Exmark black touch up spray paint — gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screws, item #4, #20, #21 & #24

4

Includes item #3.

23HP Kohler Replacement Parts List
(Refer to Engine Owner’s Manual)

Description Kohler Part No.
Engine Oil Filter.........occoeeiiiiiiiee 5205002-S
Engine Air Filter........cccccooiiins 2408303-S
Safety Filter.......ccccoooiiiiiiiiiiiee 2508305-S

13

27 HP Kohler Replacement Parts List
(Refer to Engine Owner’s Manual)

Description Kohler Part No.
Engine Oil Filter ..........ccccovviiiiiiiiene, 5205002-S
Engine Air Filter ... 2508301
Safety Filter........ccooovieiiiiiiiicee 2508304
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ENGINE GROUP 31HP

ORIENT WASHERS AS SHOWN

Item | Part No. Description Qty Item | Part No. Description Qty.
1 1-603610 Washer, Spring Disc 7/16 ...................... 2 164 | 109-1012 Plug, Oil Drain ........cccccoeeeiiniieeiiieeee. 1
2 | 109-6874 Spacer, XP A/C Clutch Inner.... 1 17 | 109-5583-03 Bracket, Air Cleaner..........c..cccccceeeeenn. 1
3 | 3256-23 Washer, 5/16 SAE ..........ccoooiviiiiieeen. 2 18 | 103-5178 Asm, Canister Air Filter W/Hood............. 1

4A | 1-803050 Setscrew, 5/16-18 X 3/4 ........vvvvvvvvvnnnnn. 2 19 | 2412-42 Clamp, HOS€....cociiieeeieee 2
5 | 100-2436 Asm, Hood Air Intake W/Clamp.............. 1 20A | 322-5 Screw, HH 5/16-18 X 1....ccovvviiiieienee 5
6 | 13-2840 Key, Machine 1/4 x 1/4 x 1 1/4 ............... 1 21 | 32211 Screw, HH 5/16-18 X2 1/4 .........occueeeee. 1
7 | 109-5584 Anchor, Clutch ........cccceiiiiiiiciee 1 22A | 32125 Screw, HH 7/16-20 x 1 1/4 .....ccovvennnne. 1
8 | 103-1327 Filter, Air ..o 1 23 | 48-7710 Screw, HH M8-1.25 x 20mm.................. 2
9 | 1-303334 Washer, Spring Disc 5/16 ...........cc........ 4 24A | 3274-105 Screw, Button Head 7/16-14 x 1 ............ 1
10 | 103-0152 Keeper, Clutch .........ccccooiiiiniiiiiis 1 25 | 98-5975 Washer, Spring Disc 3/8........c.ccccceeneeen. 2
11 | 103-1326 Filter, Safety Air.......ccccovvvviiiiiieeen 1 26 | 322-10 Screw, HH 5/16-18 X 2....cccevvveiieenee 3
12 | 109-6627 Kit, CIUtCh ..o 1 27 | 32128-20 Nut, Whizlock 5/16-18 ..........cccceeveennenne 6
13 | 103-6774 Sheave .....ccceeiiiiiiieee e 1 28+ | 109-4324 Asm, Hose Oil Drain..........cccceeeeeveeinnnnn. 1
14 | 103-1058 Bracket, Air Filter ..........ccccccevivviivinnnnnn, 1 29 | 109-5585 Hose, Air Intake..........cccccceeennnnnnnnnnnnnn. 1
15 | 109-5823 Hub, Adapter.........ccoceiiiiiiiiiiiiiiieenee. 1

Exmark black touch up spray paint — gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screws, item #4, #20, #22 & #24

31HP Briggs & Stratton Replacement Parts List

(Refer to Engine Owner’'s Manual)

Description Briggs Part No.
Engine Oil Filter..........coceovoiiiniiiinns 492932

14
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HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-413088 SPACET ..ot 1 28 | 109-0816 Belt ..o 1
2 1-603990 Adapter, Straight (23HP) 29 | 109-0899 Hose, Hydraulic

1-603992 O-Ring (37° Flare #8) 30 | 109-0900 Hose, Hydraulic

1-603920 O-Ring (SAE #8) ......evviieiiieieec e 31 | 109-0901 Hose, Hydraulic
3 | 109-4076 Sheave, Idler.........ccocovviiiiiiiieieee 1 32 | 109-0902 Hose, Hydraulic .........cccooeviiieiiiiiiine 1
4 | 1-805004 Washer, Lock 1/4 Heavy..........ccccccee.... 2 33 | 109-1008 Hose, Case Drain ........cccoeevviiieieeeennines 2
5 | 1-807272 Key, 5mm x 5mm x 25mm (23HP)......... 2 34 | 109-1009 Hose, Hydraulic .........cccocoviiieiiiiiiene 1

103-2739 Key, 5mm x 5mm x 32mm (27 & 31HP).2 35 | 109-1010 Hose, Hydraulic ...........cccccoviieiiniiienne. 1

6A | 30-1710 Setscrew, 5/16-18 X 1 ....cccvvvvevriieienne 4 36@ | 109-1055 Motor, Wheel (RH) (23HP).........cccceneee. 1
7 | 98-5975 Washer, Spring Disc 3/8 .........cccccceeeenn. 1 ® | 103-9519 Motor, Wheel (RH) (27HP & 31HP) ....... 1
8 | 103-1828 Adapter, Running Tee........ccevveiveennnnn. 3 37@ | 109-1056 Motor, Wheel (LH) (23HP) .......cccceeneee 1

1-603921 O-Ring (SAE #6) ......coviveeiieeieeeieieee 1 ® | 103-9520 Motor, Wheel (LH) (27 & 31HP)............. 1
9 | 103-1947 Asm, Hydraulic Reservoir 38 | 109-1217 Adapter, 90° (23HP) ......cooviiiiiiiieiie 2
W/Decal (23HP).......ccceviiiiiiiieiieecene 1 103-2153 Adapter, 90° (27HP & 31HP) ......cccnee. 2
109-0582 Asm, Hydraulic Reservoir 103-1020 O-Ring (37° Flare #6) ........cccocovevcveeenns 1
W/Decal (27 & 31THP)......cccvviiiiiine 1 1-603920 O-Ring (SAE #8)...cceeviiieiieiieeecee 1
10 | 103-7615 Asm, Cap W/Gasket ........ccoceeveeiieennnnn. 1 39 | 109-2201 Sheave (23HP) .....ooooviiiiieieeee 2
11 | 103-1949 Gasket, Reservoir Cap.......cccccevevvenueennne. 1 109-2202 Sheave (27HP & 31HP) ......cccvviieee 2
12 | 103-1988 Clamp, Hose 11/16 .......cccovvveerieeee. 6 40 | 109-2655 Hose, Hydraulic (23HP) ........ccccceeveenen. 1
13 | 103-2146 Element Hydraulic Oil Filter.................... 1 109-4644 Hose, Hydraulic (27HP & 31HP)............ 1
14 | 103-2155 Adapter, 90°.......ooiie e 2 41 | 109-2656 Hose, Hydraulic (23HP) ........cccceeveenen. 1
15 | 103-2156 Adapter, Straight (23HP)........ccccccceenee. 3 109-4645 Hose, Hydraulic (27HP & 31HP)............ 1
103-1020 O-Ring (37° Flare #6)........ccccccvvvvennennne. 1 42 | 302-40 Zerk, 90° 1/4-28.......ccoeeveiiiiiieneiee 1
1-603921 O-Ring (SAE #6) ......ccviueeiieeiieeieieee 1 43 | 321-3 Screw, HH 1/4-20 X 5/8.........cccovvevnennne. 2
1-603990 Adapter, Straight (27 & 31HP).. .3 44 | 321-6 Screw, HH 1/4-20 x 1
103-1020 O-Ring (37° Flare #6)........ccccccvvvvennennne. 1 45 | 323-16 Screw, HH 3/8-16 x 4
1-603920 O-Ring (SAE #8) ...c..evviieiiieeeec e 1 46 | 323-7 Screw, HH 3/8-16 x 1 1/4......ccceovvrnnnne. 7
16 | 103-2259 Head, Filter........ccocoeviiiieeen 1 47 | 325-10 Screw, HH 1/2-13x2 1/2....cccceiiiee 8
17 | 103-2916 Guard, TOP...cceeieeerie e 2 48 | 3231-10 Bolt, Carriage 3/8-16 X 3.......ccccvveveennnnne 1
18 | 103-3330 Spring, Extension............cccccoiii. 1 49 | 3231-6 Bolt, Carriage 3/8-16 X 2........ccccuveeeeennnn. 1
19 | 103-3504 Bearing, Spherical...........cccccceeeiiiiieenn. 2 50 | 3256-22 Washer, 1/4 SAE ..o 2
20 | 103-3506 Seal, Single Lip.....c.cooeieeiiieiiiiieee 2 51 | 3256-26 Washer, 1/2 SAE .......cccooeiiiieeiee
21 | 103-6409 Kit, Pump Idler........ccooeiiiniiiiee 1 52 | 3256-4 Washer, 3/8 Std........cccooviiiiiieiiee
22 | 1-303287 Tie, Cable 5 1/2 (Small) e 53 | 3290-357 Nut, Whizlock 3/8-16
23 | 103-8011 Spacer, Spring ......ccccoveeviieniieeeeeee 1 54 | 32120-10 Ring, Retaining .........cccocoiiniiiiiiiicie.

24H | 103-9196 Pump, Hydro W/Fan (LH) (23HP) .......... 1 55 | 32128-33 Nut, Whizlock 1/4-20 .......ccccceeveveieennnnne 2
+ | 103-8357 Pump, Hydro W/Fan (LH) (27 & 31HP) .. 1 56 | 32128-49 Nut, Whizlock 1/2-13 .....ccooeiiiiiiieee 8

250 | 103-9197 Pump, Hydro W/Fan (RH) (23HP).......... 1 57 | 1-523552 Decal, Hydraulic Tank...........ccccceeveennnen. 1
+ | 103-8358 Pump, Hydro W/Fan (RH) (27 & 31HP)..1 58 | 32128-43 Nut, Whizlock 3/8-16 ........cccceevvveieennnnne 4
26 | 106-7159 O-RiNG ...t 2 59 | 3256-24 WaSher. ... 1
27 | 109-5949-03  Arm, IdIer.....ccccoiiiiiiiiiiiiiieiiieeeiene 1

Exmark black touch up spray paint — gloss black.
A Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews, items #6.

® Wheel Motor Service Kits

® Wheel Motor Service Kits

Part No. Description Qty. Part No. Description Qty.
103-9762 Kit, S€al .....oeieiiiiiiiiieeee e 1 103-9765 Nut, Hex Toplock 1-20UNEF-2B................... 1
103-9763 Handle, Actuating..........cccoceviiiiciienieene 1 103-4242 Asm, Wheel Hub W/Studs............ccccccevenenne 1
103-9764 Clip, Retaining.......coooeiiiiiiiiiiiiiiciieieeee, 1 103-7447 Stud, Wheel 1/2-20 X 1/2 ..o, 4
B Hydro Pump Service Kits 23HP + Hydro Pump Service Kits 27HP & 31HP
Part No. Description Qty. Part No. Description Qty.
103-7441 Bearing, Input Shaft PJ ... 1 109-2863 Bearing, Input Shaft PR ...........ccccoiiiiene. 1
103-7443 Kit, Cylinder Block 12CC PJ.........cccccevienens 1 109-2864 Kit, Cylinder Block 16CC PR............ccccenuene 1
103-8448 Bearing, Thrust PJ ... 1 109-2865 Bearing, Thrust PR ... 1
105-6184 Kit, Overhaul Seal PJ............cccoeviieiinnnne 1 109-2866 Kit, Overhaul Seal PR...........cccccoeiiiiiieninn. 1
103-7488 Fan, Pump Cooling ..........cccovviiiiiiniinnn, 1 109-2867 Plate, Valve PR..........ccocoeeeeeeiceeeeeee e 1
103-7489 Guard, Pump Fan .........ccccocveeeiiiiiiiee e 1 103-7488 Fan, Pump Cooling .........ccoeeniiiiniiieiieeee 1
103-7489 Guard, Pump Fan ........c.ccooocvvieeeecciieeee, 1
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HYDRAULIC GROUP

ADD ITEM #52 AS REQUIRED
FOR PROPER ALIGNMENT

INSTALL OPEN END
OF SEAL OUTWARD

(8X) TORQUE TO
72-77 FTLBS

30°t5°

20°45°

VIEW A
(FROM BACK)

VIEWB MEWC
(FROM LEFTSIDE (FROM RIGHTSIDE
OF LEFT PUMP) OF RIGHT PUMP)
45°15°
10°45°
VIEWD VIEWE
(FROM LEFTSIDE (FROM RIGHTSIDE
OF FILTER HEAD) OF FILTER HEAD)

(FROM BOTTOM)
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AUXILIARY HYDRAULIC GROUP

BLUE WIRE
GREEN WIRE

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-2853 Asm, Hydraulic Power Unit ................... 1 8 | 109-2663 Terminal, Ring 5/16 ........c.ccoocvviiiiieins 2
2 109-2015 Hose, Hydraulic...........ccccoeiniiiiiniiens 1 9 | 109-1180 Pin, Cylinder Mount ............ccccovcieenneen. 1
3 | 109-2016 Hose, Hydraulic.... | 10 | 109-2377 Decal, High Pressure Oil ... 1
4 | 109-0760 Adapter, 90°.......ooiii e 2 11 | 1-806005 Hairpin, Cotter ........ccccvvviniiiieens 1
109-1284 O-Ring (37° Flare #4).......cccccccvvvvennenne 1 12 | 3214 Screw, HH 1/4-20 x 3/4.......cccvveveee 1
1-603923 O-Ring (SAE #4) ..cceeviiiiieeiei e 1 13 | 3296-42 Nut, Nyloc 1/4-20........cccveiiiiiiieice 1
5 | 3234 Screw, HH 3/8-16 X 5/8 .......cccceevvernenne 2 14 | 103-1193 Clip, LOOM ..o 2
6 | 98-5975 Washer, Spring Disc 3/8 ...........cccceeeueeee. 2 15 | 109-2017 Adapter, Straight ...........ccocoviiiiiiins 2
7 | 109-2812 Asm, Cylinder W/Decal...........ccccccueennnn. 1 109-1284 O-Ring (37° Flare #4) ......ccccceevveevieencne 1
109-2856 Kit, Hyd Cylinder Seal ........cc.cccoovennennn. 1 1-603923 O-RiNg (SAE #4).....coiiiiiiiiiiiiiiiienens 1

A Includes item #8.

17
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ELECTRICAL GROUP

[ NS

GREEN AUX \J
BLUE AUX. WIRE
WRE

WHITEBLACK

BLUE/BLACK 1
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303335 Tie, Cable 7 5/16 (Large) .....c.cccceeevvnennnn 14 24 | 109-0742 Contactor, Reversing Polarity ................ 1
2 1-513374 Meter, Engine Hours ...........ccccoovviiieenn. 1 25 | 109-2398 Breaker, Circuit 40A..........ccoceeevieieennen. 1
3m | 109-7608 Cable, Battery (+)....cccoeeeiieeiiiieeiiiiieee 1 26 | 109-2407 Insulator, Battery (+) ......ccccoooeeiiiiiennnnn. 1
4 | 1-543393 Insulator, Solenoid ..........ccc.cceevieiieennnn. 2 27 | 109-2571 Cover, Circuit Breaker ............cccceeeenee. 1
5 | 1-543792 Wingnut, Nyloc 1/4-20............cccccueeennnen. 2 28 | 240-3 Grommet .......oeiiiiiiiiiieeeee e 1
6 | 1-603727 Clip, LOOM ..o 2 29 | 3214 Screw, HH 1/4-20 X 3/4.......cccvvvvienne. 2
7 | 1-633110 SWICH 1. 1 30 | 322-5 Screw, HH 5/16-18 X 1....ccovevcviiiienenee. 2
8 | 1-633111 SWICH ... 1 31 | 3219-2 Nut, Hex 5/16-24........cccooieviiiieeenee 4
9 1-633181 Plate, Tapped .......coovvviviviiiiiiiiiiieieieieeens 32 | 3229-2 Bolt, Carriage 1/4-20 X 1.....ccovevivreannen. 2
10 | 1-633307 Cable, Ground (-)........ . 33 | 3250-27 Screw, PPH #10-24 x 7/8. e 2
11 | 1-633651 Bolt Battery Hold Down ...........c.cceoveenee. 34 | 3256-22 Washer, 1/4 SAE ........cccoviviiiiieiee 4
12 | 107-9277-03 Strap, Battery Hold Down.............c........ 1 35 | 3256-23 Washer, 5/16 SAE........cccoeiviiieiiiees 2
13 | 1-643275 Relay, 12VDC 40 Amp (23HP & 27HP)..2 36 | 3290-500 Screw, PPH #10-24 X 5/8...........cccccvennee. 6
1-643275 Relay, 12VDC 40 Amp (31HP)............... 3 37 | 3296-2 Nut, Nyloc #10-24 ......ccoooviiiiiiieeeee 6
14 | 109-2589 Harness, Auxiliary Hydraulics................. 1 38 | 3296-29 Nut, Nyloc 5/16-18......ccccvvviiiieiiieeee. 2
15 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 39 | 3296-42 Nut, Nyloc 1/4-20.......ccocciiiiiiiiiiee. 2
16 | 1-807513 Bolt, Carriage #10-24 X 1/2 ..........cc....... 2 40 | 32128-33 Nut, Whizlock 1/4-20 ........cccevvrieieennnne 2
17 | 82-2190 SWICH ... 2 41 | 32149-8 Nut, Keps 10-32 Unf YZ.......ccocvviiienene 2
18 | 109-4813 SWItCh ... 1 42 | 103-2106 Key, Exmark Logo .......cceeveeviiiiiiiienennne 1
19 | 109-4736 Asm, Switch W/Nut.. A 43 | 1-816001 Fuse, 20 Amp (23HP & 27HP) 2
20 | 103-0498 Nut, Ignition........ccooviiieie 1 1-816001 Fuse, 20 Amp (31HP) ...cccvvvviriicieeiee 1
21 | 103-5218 Module, Seat Delay...........cccocoeeeriieeennne 1 44 | 109355 Fuse, 15 AMP c.evviieiiiiieeee 1
22 | 103-5221 Switch, PTO.....oiiiiieceeee 1 45 | 1-816003 Fuse, 30 Amp (31HP) ...cccvveviiiiicieee 1
234 | 103-9268 Harness, Wiring (23HP & 27HP)............ 1
109-5593 Harness Wiring (31HP) ......ocoeiiiiiniennne. 1

Exmark black touch up spray paint — gloss black.
& Use dielectric grease on all wiring harness connectors.
m  Includes items 4 & 26.
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ELECTRICAL DIAGRAM — 23HP & 27HP
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ELECTRICAL DIAGRAM — 31HP
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ELECTRICAL LOGIC SCHEMATIC — 23HP & 27HP
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ELECTRICAL LOGIC SCHEMATIC — 31HP
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DECALS GROUP

N\

N a
e AWARNING AWARNING
e A
‘SYNTHETIC ENGINE OL 'ROTATING MECHANICAL DEVICES % cﬁ % ROTATING FAN BLADES 'SPRING LOADED MECHANISM DANGER
72| CAN CAUSE SERIOUS INJURY! Bc/|  Cancause serious injury. Can cause serlous injun
QC‘\— THIS UNIT WHEN COVER IS NOT IN PLACE.
+ DO NOT operate without guards in place| 8 DO NOT operate without guards in place.
- Stop engine before opening cover \\\' +Slop engine before removing guards.
s san1 J peeen

Do NOT operate under the Influence of alcohol or drugs. «Look behind and to the side before changing directions.
A WARNING *BO NOT opraoincut i, uard,an sfly devics A WARNING * Hearing protection s recommended, -
GH PaESSURE OIL . * Check th uncton fthegweraor preerce onirls (0PC) To avoid serious injury or death: =N *Beforseaing he operators posion:
Can cause serious injury or death. salety system daily. Do NOT defeat the OPC s *Read and understand the operator's manual Move rie levars out to neutral lock position.
« Do NOT go near leaks. * Stop engine and remove key before adjusting, uemung or i before using this machine. Engage park brake, Ly -
hydraullc pressure before loosening fittinge. cleaning machine and attachments. * Do NOT operate unless trained to safely use Wipads
manual for complete procedure. ) \ * Do NOT carry passengers. e — \ op ergne

Every 8 hous
1 Checkangie
7 Gresse et wheet bearngs
Every 40 h
5 Chackhyaic o
(Use iy b 15150 Synivec
o)

~C—DRIVE WHEEL RELEASE
N

S

One tum counterclockwise to release
«

o not over-tighten
109-2396

8.t
5 Grasowhoel pmmm tailwheol oly)

Every 100 hou
i G;‘ezsew\d oot in

PUMP BELT ROUTING

HYDRAULIC
LIFT

eXmark.

N
WORNDNWOS= & N

613330

20. Grease transter spring end pivols
oth ends)

ee operator's manual for
additonal details.

AWARNING

EXPOSED BLADES and TIPPING HAZARD
[

Do NOT opera

A WARNING

BATTERY CONTAINS SULFURIC ACID, AVOID CONTAGT R USE BOOSTER CABLES OF ADUUST POST CONNECT-
 EYES, FACE, SidN IONS WITHOUT PROPER TRAINING. N EVENT GF AN
(GARETT MES OR SPAI ACCIDENT FLUSH WITH WATER AND CALL A PHYSICIAN

COLD CAUSE BATTERY T0 EXPLODE DO NOT CHARGE  WAEDIATELY. KEEP OUT OF REACH OF CHILDREN.

Operating on wet grass or steep slopes can cause sliding

and loss of control.

Wheels dropping over edges can cause rollovers, which

may result in serlous injury, death or drowning. <
To avoid loss of control and possibility of rollover: 3/ =

109-2358
1052057 ENGAGE
Greater

Do NOT operate near drop-offs or near water. (Sreater
Do NOT operate on slopes greater than 15°.

‘Reduce speed and use extreme caution on slopes.
-Avoid sudden turns or rapid speed changes.
There is no roll over protection when the roll bar is down.
Always keep roll bar in the raised and locked position
and use seat belt.
+ Read and follow rollover protection instructions and warnin;

Item | Part No. Description Qty. Item | Part No. Description

1-523552 Decal, Hydraulic Tank... . 13 | 109-7413 Decal, Console ...
103-5881 Decal, Rotating Devices.............ccccceennn. 2 14 | 103-2882 Decal, Exmark LOgo ........cccovvviiiriienennne 2
103-7218 Decal, Pump Fan Warning..................... 1 15 | 1-513747 Decal, Battery .......ccccooviiiiieiiiiiiiiee 1
109-2355 Decal, Spring Loaded ............ccccuveennnen. 2 16 | 103-2076 Decal, Caution Hot Surface ................... 2
103-3270 Decal, 3750 Rpm .....cccevviiiiiiiiiiieeceee 1 17 | 107-2112 Decal, Warning.........cccccceeveeivieeeeeeennnes 1
98-5954 Decal, Missing Cover.... 18 | 109-2356 Decal, Motion Control ....
109-2377 Decal, High Pressure Oil............ccccoc.... 1 19 | 109-2357 Decal, Motion Cntl/Park Brk................... 1
109-2360 Decal, Top Console .........ccceeevieeeiinnenne 1 20 | 109-2358 Decal, Ignition.........ccooociiiieiiiiiiieeee 1
109-3637 Decal, Service Aid .. 21 | 98-4361 Decal, Warning...
107-2102 Decal, Folding Rops Warning ................ 1 22 | 109-2114 Decal, Frontrunner...........ccccoovvivieeeennne 2
109-2396 Decal, Pump Drive Release................... 1 109-2851 Kit, Decal

N g P~ WON -

©

-
- O

-
N

1-643339 Decal, Routing Belt ..o 1

23
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SERVICE RECORD

Date

Description of Work Done Service Done By

24
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NOTES
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NOTES
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SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM ROLL OVER PROTECTION SYSTEM (ROPS)

DECK LIFT ASSIST KIT
HITCH KIT
LAZERLOCKER
LIGHT KIT

MICRO-MULCH SYSTEM

SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM

OPERATOR CONTROLLED DISCHARGE ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE

DUAL-TAIL WHEEL
FLOOR PAN EXTENDER
HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM

SNOWBLOWER
SUN SHADE
TRASH CONTAINER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

ROTARY BROOM

WALK-BEHIND ACCESSORIES

GRASS CATCHER
LAZERLOCKER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2005-2008 Exmark Mfg. Co., Inc.
Industrial Park Box 808

Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

Part No. 4500-219 Rev. A

(402) 223-6300 @Hak
Fax (402) 223-5489 ®
Printed In USA.
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